


To

FORM 9

APPLICATION FOR RESOURCE CONSENT

Sections 88 and 145, Resource Management Act 1991

Chief Executive
Buller District Council
PO Box 21

Westport 7866

OceanaGold (New Zealand) Limited (C/- Federation Mining) apply for the following type(s) of

resource consent:

« Land use consent — to construct, operate and maintain a processing plant, a water treatment
plant and associated infrastructure at the Snowy River Mine Site.

« Section 127 Change in Conditions of RC130025

The activity to which the application relates (the proposed activity) is as follows:

OceanaGold Limited (“OGNZL”) holds a number of existing resource consents to construct,
operate, maintain and rehabilitate the Snowy River Mine site (“Snowy River Mine”), near Reefton.
[...]
retained by the WRS liner will be directed to the WTP (or PTS post-closure), whilst any

leachate not retained by the liner will seep into the groundwater below the WRS.

Surface Runoff

In the vicinity of the mine site, approximately 4,310 ha of catchment flows to the Snowy
River. Of which, 130 ha passes through the mine site and needs to be managed.
Approximately 104 ha of the 130 ha is forest catchment and will be redirected around the

WRS and mine infrastructure.

These forest catchments are to be intercepted with small earth embankments, which will
direct the impounded water around or through temporary culverts on the boundary of the
WRS. These culverts will discharge into the Snowy River at a similar location to the pre-

mining environment. Whilst these diversion structures will attenuate the peak discharges

Federation Mining Limited — Snowy River Mine - Assessment of Environmental Effects 51



43.74

4.3.75

4.3.7.6

from these natural forest catchments, any effect in peak flow in the Snowy River would be
indetectable due to the relative size of these catchments (104 ha) compared to the primary

catchment (4,310 ha) upstream of the mine.

During construction of the WRS, erosion and sediment control methods will be applied to
minimise the entrainment of suspended solids into the surface runoff. However, all
intercepted surface runoff will be directed to, and effectively treated in, the SRP and

Treatment Ponds prior to indirect discharge into the Snowy River.

Interflow

As the cover system is constructed, some of the intercepted rainfall that falls on the cover
will report to the drainage (capillary break) layer as interflow. This interflow occurs as the
rainfall seeps through the upper plant growth and compacted alluvium layers and is
intercepted by the drainage before seeping into the WRS. Drains/seeps at the base of the
drainage layer will be directed to the SRP for treatment. As the drainage material will be
constructed of NAF greywacke, no treatment other than possible suspended solids
removal will be required, however, it is anticipated some time post-closure the suspended
solids concentration will be very low (<10 g/m3) and should be able to be redirected to the

Treatment Pond.

Leachate

Underdrainage will be provided in the DTSF cell to maintain dry conditions and prevent
pore pressure build up inside the tailings cell, by continually decanting ponded water (from
incident rainfall) and minimising infiltration into the dry stack. The underdrain will collect
this water seepage and direct it to the WTP. During the construction of the WRS and
development of the DTSF cell the leachate will experience high concentrations of TSS, as

well as elevated metals and metalloids.

As the WRS is progressively covered, the mass of TSS and rate of flow of leachate will

decline.

MWM (Appendix F) predict that the WRS leachate metal and metalloid loads will
progressively increase as the WRS is established and then decline post closure as the

covered system is established.

Decline and Workings

The flow of groundwater intercepted by the decline is anticipated to peak at 5 L/s and

reduce to around 4 L/s post closure.

It is estimated there is some 700,000m? of voids in the historic mine workings, which if
dewatered at a rate of 25 L/s, will occur over a 12 month period. Once the historic
workings are dewatered, they are anticipated to contribute 5 L/s of water to be pumped

from the active mine.

Federation Mining Limited — Snowy River Mine - Assessment of Environmental Effects 52



4.3.8 Summary of Water Flows from the Site

The flow rates from the key mine domains are summarised in Table 5 below:

Table 5: Flowrates from Key Water Domains
Flowrates from Key Water Domains
Source / Domain Decline Dewatering Operational Post-closure
Development Historic Phase
Workings
Decline' 5 5 5 4
Historic Workings' - 25 5 308
105
Active Workings' - - 5
ROM - - 300 - 836 m*/d -
WRS — Runoff - - 4700 - 9800 5880 — 12200
m3/month m3/month
WRS — Interflow - - - 390 - 820
m3/month
WRS - Leachate - - 780 - 2620 235 -980
m3/month m3/month
Notes:

Excess minewater, being minewater pumped from the mine, less water recycled back for mining
purposes.

Units — L/s unless stated otherwise.

Golder (2014) estimated that 30 L/s will be pumped from the mine, being 5 L/s decline, 10 L/s
(panel, access drive / historic workings), and 15 L/s introduced for mine operations.

PDP (2022d) provides a range of runoff, leachate ranges depending on the stage of the WRS,
and objective of the flowrate (WTP design or understanding the potential discharge to
groundwater,).

The LLA is estimated to be discharging 10 L/s.

4.4 PROPOSED WATER TREATMENT SYSTEM

441 Reuse of Water Within the Site

Currently Federation Mining treat and use the minewater from the decline for further

drilling and extraction of waste rock and ultimately recovered ore.

To control the suspended solids in the recycled minewater, the water undergoes the

following processes and clarification (in the lamella clarifier):

Federation Mining Limited — Snowy River Mine - Assessment of Environmental Effects 53



4.4.2

4.4.21

Sump and sump pump(s);

Stone-trap;

Lamella Clarifier (and sludge thickener tank);
Pump to Decline Header Tanks; and

Reuse.

During the initial phases of the decline development moisture on the extracted waste rock
will exceed the groundwater intercepted by the decline, therefore, any net water loss is
made up with water extracted from the Snowy River, as permitted under Consent
RC13042-10.

In the latter stages of the decline development and during production mining, it is
expected that the groundwater intercepted will exceed the moisture lost to the extracted

waste rock and ore.

Excess or wasted minewater will have elevated concentrations of dissolved metals (NMD)
and nutrients. Recent water quality monitoring of the recycled water during the
development of the decline has observed nitrate concentrations vary between 10.1 NOxN
g/m3 and 112 NOxN g/m?3, whilst the ammonia concentration varied between 0.9 NH4N g/m?3
and 22.2 NH4N g/m3.

Due to the risks that decline / minewater may have on the environment, a closed recycle
loop should be employed. Similarly, any minewater that is not recycled back in the mine,
will undergo additional treatment to remove the evaluated concentrations of dissolved
metals and nutrients prior to discharging to the Snowy River (via the Treatment Ponds
and/or WTP).

Stormwater Management and Treatment

Stormwater Diversions

The clean upstream water will be collected by small embankments constructed at the toe
of the WRS. The water will be diverted via pipes around the WRS and through the
processing plant area and drain to the Snowy River. The design of the diversions is based
on the catchment sizes for the two main tributaries entering the WRS area and the 30 year
rainfall design storm. Peak runoff is estimated using TP108, Auckland Council Guidelines

for Stormwater Runoff Modelling.
The diversions proposed will be as follows:

Stormwater diversion pipe 1 — Situated along the northwest margin of the WRS. It will

be designed to accommodate flows of 2.2m?3/s.

Federation Mining Limited — Snowy River Mine - Assessment of Environmental Effects 54



4422

4.4.2.3

Stormwater diversion pipe 2 — Situated through the haul road, ROM and processing

plant. It will be designed to accommodate flows of 1.5m?/s.

Sediment Retention Ponds

As discussed above the primary sediment retention pond (“SRP1”) will be designed to
manage the sediment laden stormwater from the WRS, processing plant areas, haul roads,
portal catchment and other hard stand areas within the site. The SRP1 will replace the

existing sediment pond currently situated on the site.

The SRP1 has been designed with two forebays to preferentially capture the majority of the
sediment load (using standard 20 foot containers). In turn, this will reduce the sludge load
on the pond. The treated water will then pass into the planted treatment pond system for

further polishing prior to infiltrating into shallow groundwater.
The pond will be sized to accommodate inflows arising from:

8.2 ha of hardstand areas and facilities within the mine site;
Between 5 to 25 L/s from the decline / active works;
Spillway 100 year storm event; and

Conventional T-bar Decanter: 4.5 L/s x 6 (27 L/s).

The volume of the SRP will be approximately 1688m?3; with an additional ‘dead’ volume of
154m3,

The forebays will routinely require desludging, whilst the pond may need periodic
desludging. The forebays will be designed to allow the material with an excavator, with the

recovered material being dewatered and disposed of in the WRS.

A second sediment pond (“SRP2”) is proposed to accommodate the northwest end of the
site, this is to be designed and constructed if considered necessary as the mine water
management plan is developed. The SRP2 will direct water to the treatment ponds for
polishing, or if required, could be pumped to the mine water treatment plant for further
treatment.

Sediment and Erosion Controls

Upstream of the SRPs it will be necessary to construct check dams, temporary sumps and
develop long drainage channels or v drains to divert water from the sloping face of the
WRS, and control flow rates of impacted surface water. All impacted surface water will be
diverted towards the primary SRP.

Federation Mining Limited — Snowy River Mine - Assessment of Environmental Effects 55



443

Minewater Treatment Plant

The existing consent anticipates that the minewater treatment plant would comprise a

series of sea containers to house rock and limestone. This would oxidise the dissolved

iron, which in turn would absorb the arsenic in the water from the historic workings. A

review of the minewater domains by MWM and PDP (refer Appendix F and Appendix G)

and expected contaminant loads arising from the activities onsite and the Processing

Plant, identified that a new approach to the treatment system was required.

A revised WTP is therefore being proposed as part of this consent application. It will likely

comprise the following elements:

Primary Sedimentation — reduce the sludge load;

Contingent — Ferric chloride and pH correction;

Oxygenation — form iron hydroxides;

Arsenic absorption reactor;

Secondary Sedimentation — with sludge recycle;

Waste sludge thickener;

Contingent Treatment Units:

0 Ammonia Stripping

Lime addition — raise the pH of the minewater and convert ammonium to

ammonia;

Fine Bubble Aeration Tank — strip the ammonia in the liquid phase into a

gas phase; and

pH correction — addition of acid to drop the pH to sercum-neutral.

0 Biological Nutrient Removal (denitrification)

Lime addition;
Carbon source addition (acetic acid or molasses (or similar));

Anoxic Biological Reactor — bacteria in suspension will respire the nitrate in

the minewater and give off nitrogen gas (N2); and

Clarifier, recycle the sludge back to the anoxic bioreactor, a portion of the

sludge will need to be wasted, thickened and taken offsite.

The proposed WTP is shown schematically in the figures below:

Federation Mining Limited — Snowy River Mine - Assessment of Environmental Effects 56



Figure 18: Schematic of proposed water treatment process (during mining)

Figure 19: Contingency Ammonia Stripping Process

Federation Mining Limited — Snowy River Mine - Assessment of Environmental Effects 57



4.4.4

A conceptual design, presented schematically in Figure 20 of the biological anoxic reactor
and clarifier, indicates with additional alkalinity, trace nutrients, phosphorous and a carbon
source can be bolted onto the WTP to further reduce nutrient levels. This is a contingency

option only at this stage should nutrient levels show elevation in the Snowy River.

Figure 20: Contingency Biological Nutrient Removal (denitrification) Process

Treatment Ponds

Treatment ponds are proposed as part of the currently consented WTP system for the site.
A treatment pond is being retained, however, a conceptual redesign of the site has
brought the extent of the pond to within the property boundary, as well as allocating
additional space to accommodate a larger and more efficient SRP and site an active WTP.
As a consequence, the space available to site the Treatment Pond has reduced from 3.4
ha to 1.3 ha.

As a direct discharge to the Snowy River is not proposed, and the SRP will provide a
higher level of suspended solid removal, in addition to bank filtration through the river

gravels, the requirement that the Treatment Ponds reduce the TSS target is less important.

The surface area of the Treatment Pond is 1.3 ha, which should nitrify any ammonia in the
influent to nitrate in range of 0.9 to 1.5 kg NH4N/d, whilst the nitrate should be denitrifying
at a rate of between 0.8 to 2.3 kg NHxN/d. The rate of nitrification and denitrification is
strongly dependant on the water temperature and decreases as the temperature declines.

To ensure that the treatment efficiency is achieved, the seepage through the wetland base
of the wetland should be minimised.

Whilst the Treatment Pond is designed to primarily remove suspended solids and nitrogen
compounds, constructed wetlands are effective at removing some halogens, sulphur,
metals and metalloids.

Federation Mining Limited — Snowy River Mine - Assessment of Environmental Effects 58



4.5

4.51

4.5.2

4.5.3

Sorption, precipitation and coprecipitation are the principal processes responsible for the
removal of metals and metalloids, like arsenic, iron, aluminium, and manganese; whilst
bacteria in the wetlands can mediate these processes, they can play a significant role
under favourable environmental conditions. The most important factors affecting the
speciation of arsenic, iron and manganese are pH, alkalinity, temperature, dissolved
oxygen, the presence of other chemical species like iron, sulphur, phosphate, as well as a

source of carbon, and the wetland substrate.

As the Treatment Pond is 1.3 ha in wetted area, and applying the typical treatment

efficiencies, it is expected that the Treatment Pond will remove approximately:

208 to 5200 kg Felyear.
18.2 to 260 kg Al/year.
1170 to 3400 kg Mn/year.

A further 40 to 60 % of the residual arsenic that may pass through to pond.

CLOSURE

General

At closure the site buildings and offices, the processing plant, retaining walls and
temporary structures will be removed. Sediment retention ponds and temporary sumps will

be de-sludged and backfilled in layers using bulk fill to form stable ground.

The WTP and Treatment Ponds will remain, as will power to the site for the operation of
the WTP.

The site will undergo progressive rehabilitation of completed areas, and as the processing
plant and other buildings have been removed. Recontouring of the southeast slope above
the processing and ROM areas and the temporary haul road will be carried out to slope

grades so that they are in keeping with the surrounding land and to facilitate drainage and

access.

Stormwater Diversions

At closure it is proposed to remove all the piped stormwater diversion, inlets and revert to
overland, open drainage channels. These channels will need to be engineered to prevent
excavation into the WRS, protect from erosion and scour risk, and also reduce infiltration
into the WRS.

WRS Cover and Revegetation

Progressive rehabilitation of completed areas of the WRS will be completed by capping

and covering (approximately 2m thick) in the following way:

Federation Mining Limited — Snowy River Mine - Assessment of Environmental Effects 59



454

455

Compacted Waste Rock - Dozer compacted surface of the waste rock approximately
0.5 mm thick.

Drainage / Capillary Break Layer — Place rocky rubble zone approximately 1 m thick.

Filter layer — Graded zone, using gravels and sandy gravels becoming progressively

finer to retain fines and prevent clogging of the rubble zone.

Compacted Seal — Clay or alluvium, placed in layers and compacted, approximately